) AVEIN

ABAHTIIMOL

POWERLIFTING==//Cx

Maykoc EnayyeApatikoc Power Lifting
(Odnyiec Zuvappohdynong | Assembly Instructions)

®

@amila.gr AMILASPORTS

ITEM NO.: 91551 www.amiL3.9r






m
# | TMX MEPIFPA®OH # [ TMX MEPITPA®OH

1 1 [Aplotepd okeAeTdC 18] 1 |XuvOETIKOG OKEAETOC

2| 1 |Ae€10¢ okeeTOC 191 2 |Xmpiypa Bdong modiwv m
3| 1 |Aplotepn Bdon 20| 2 |Bdon modiwv

4 [ 1 |Ae&ia Baon 21| 14 |Bida/mépolo

5 1 | AploTtepdC UECQIOC OKENETOC 22| 6 |BidaM10x25

6 1 | Ae€16¢ uecaioc OKENETOC 23| 6 |Bida M10x70

71 2 |Mmlok puBuiong 24| 4 |Bida M12x25

8| 2 |OpBootatnc 25| 6 |Bida M10x80

9| 2 |XepoULA 26| 4 |Bida M12x70

10| 2 [XwAAvag 27| 24 |Pobéra 10

11| 4 [Elaopa 28| 8 |Pobéra 12

12| 2 [Mndpa acpaheiag 29| 4 |Meydhn podéia 12

13| 2 [A&ovag@25x92 30| 12 |Na&uddtaopaleiag M10

14| 4 |[TpiBéac 311 4 |Na&iudadt aocpaleiog M12

15 2 |lFavtlocg 321 1 |Ma&indpt

16| 4 [Meipog 33| 4 |BidaM12x100

171 1 [Zkeletdcmdykou 34| 1 |Meoaiocouvdeouoc

‘O\ec o1 Bideg, pobéec kat maIuddia UTIAPXOUV CUYKEVTPWUEVEG OTNV OXETIKN KAPTENQ.

PARTS LIST

# | PCS DESCRIPTION # | PCS DESCRIPTION
1 1 [Leftframe 18] 1 [Connection frame
2 | 1 |Rightframe 19 2 |Step tread plate

3| 1 [Leftbase 20| 2 |Pedal

4 [ 1 [Rightbase 21| 14 |Plum screw

5 1 |Left middle frame 22| 6 |Bolt M10x25

6 | 1 [Right middleframe 23| 6 |Bolt M10x70

7 | 2 |Adjusting block 24| 4 |Bolt M12x25

8 | 2 |Pluggedrod 25| 6 |Bolt M10x80

9 2 |Handle 26| 4 |BoltM12x70

10| 2 |[Sleeve pipe 27| 24 |Washer 10

11| 4 |[Splint 28| 8 |Washer12

12| 2 [Safety bar 29| 4 |Large washer 12
13| 2 [Shaft @25x92 30| 12 |Lock nut M10

14| 4 |Bushing 311 4 |LocknutM12

15 2 |[Hook 32| 1 |Cushion

16| 4 [Round steel 33] 4 |BoltM12x100

17| 1 [Boardframe 34| 1 |Middle connector

All bolts, washers and nuts can be found in the blister paper.



ZYNAPMOAOTHZH / ASSEMBLY
Briua 1-XkeAetég / Step 1- Frame

# (TMX/| NEPIFPA®H/ | ZXHMA/
PCS |DESCRIPTION|DRAWING

21| 4 M12x25 Y
33 4 | mizxioo | Ry
28| 4 @12




Brjua 2 - OpBootdreg / Step 2 - Uprights

# [TMX/| NEPIFPA®H/ | EXHMA/ # |TMX/| NEPIFPA®H/ | EXHMA/
PCS |DESCRIPTION|DRAWING PCS |DESCRIPTION|DRAWING

21| 10 M12x25 ¥ 27| 12 @10

23 M10x70 v 29| 4 212

24| 4 M12x25 S 30| 6 M10 ©




m Brjua 3 - [dykog / Step 3 - Bench

21

22

26

28|31

19

18

29

21

30

# |TMX/| NEPIFPA®H/ | EXHMA/
PCS |DESCRIPTION|DRAWING
22| 6 M10x25 i)
25| 6 M10x80 v
26| 4 M12x70 v
27| 12 @10
28| 4 @12
30| 6 M10
31| 4 M12 D




Metagpopd-kAeibwua / Moving-placing

=

Me 0
J_lﬂﬂ
— I
0 o [ fof
Note: This is the minimum height to lift in order
to remove the bench
Mpoocoxn: Autd gival To eEAdxI0TO LYOC TTOU
TIPETTEL VO ONKWOETE TOV TIAYKO Y1 VA UTITOPECETE
Va TOV a@QalpéoeTe amd Toug opBooTATEC
E Note: The hooks on the bench lock on
Nd’ the bench to fully stabilize it

Mpocoxn: Ta dyKiotpa 0TovV
TTAYKO KAEIOWVOULV OTIC UTTOOOXEC
Twv 0pBOCTATWV Yla ATTIOAUTN
otaBepomoinon




ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




